
 
 

Microbiological Assessment on Water Quality Consumed 

By Community In Jeli, Kelantan 

 

 

 
MOHAMAD SYAHID FARHAN BIN MOHD ZAKI 

F18A0062 

 

A thesis submitted in fulfilment of the requirements for 

The Degree of Bachelor of Applied Science (Agrotechnology) 

With Honours 

 

 
 

FACULTY OF AGRO-BASED INDUSTRY 

UNIVERSITI MALAYSIA KELANTAN 

 
 

2021 

FY
P 

FI
AT



1  

AUTHOR DECLARATION 

 

 

I hereby declare that the work embodied in this report is the results of the original research and 

has not been submitted for a higher degree to any universities or institutions. 

 

 

Name : MOHAMAD SYAHID FARHAN BIN MOHD ZAKI 

 

Date   : 2nd February 2022 

 

I here certify that the thesis entitled “Microbiological Assessment on Water Quality Consumed 
[...]
hills nearby. According to the Malaysian Department of Environment, both the river and 

the lake have water quality indexes of 93.3 and 95.1, respectively, indicating that they are 

safe to drink, and the climate is healthy. The sampling of water for assessment was 

collected around Jeli area. 

This study was carried out to investigate bacterial assessment on water quality 

consumed by community of Jeli, Kelantan. The results from this research provide 

information on the water quality whether it is contaminated with bacteria and safe to be 

consumed. 

FY
P 

FI
AT



3  

1.2 Problem Statement 

 

The community in Jeli, Kelantan mostly were using groundwater and hill water 

for daily usage. It has become a concern as the source of water use were not treated and 

may contain harmful microorganism for human consumption. Waterborne diseases could 

be spread through untreated water consumption. 

 
 

1.3 Hypothesis 

 

Hₒ: The numbers of microbial count in water samples collected from Jeli, Kelantan 

community is at acceptable amount, ≤106cfu/ml. 

Hı: The numbers of microbial count in water samples collected from Jeli, Kelantan 

 

community is higher than acceptable amount, > 106cfu/ml. 

 

 

1.4 Significance of Study 

 

There are several significances in this study. This study will improve the 

community knowledge and concern on the water quality they consume using the 

microbiological count. Microbiological count can determine the water quality have the 

minimum limit microbial count and do not exceed the maximum limit. 

In addition, the current water quality of Jeli community were consuming can be 

known thus could spread awareness to them about the importance of having a good water 

quality for daily usage and consumption. 

FY
P 

FI
AT



4  

1.5 Objective of Proposal 

 

i. To determine the water quality, consume by community in Jeli, Kelantan based 

on microbial count. 

ii. To identify types of microbes isolated from the collected water samples. 

FY
P 

FI
AT



5  

CHAPTER 2 

 

 

 

 
 

LITERATURE REVIEW 

 

 
 

2.1 Importance of Clean Water 

 

The importance of water is crucial, but the idea of clean water is much more 

important. Per human on the planet is expected to need 20 to 50 litres of clean, healthy 

water every day (National Academy of Sciences,2016). This clean water can be used for 

bathing, cooking, and basic grooming and etc. There are a variety of harmful infectious 

agents that develop in contaminated/unsanitary water and can cause a variety of 

waterborne illnesses such as cholera, hepatitis, typhoid, and diarrhoea. Take, for example, 

diarrheal disorders caused by cholera, which is responsible for 1.8 million deaths 

worldwide (Khalifa & Bidaise, 2018). 

A variety of factors apply to the availability of safe drinking water. Physical, 

demographic, geopolitical, and economic/socioeconomic status are among these 

considerations. The United Nations has designated clean water as a fundamental human 

right. In terms of sanitation, malnutrition, and education, the population suffers the most 

from a lack of access to safe water. The two key reasons holding communities apart from 

bright futures are diseases caused by drinking contaminated water and the time taken to 

fetch water due to access issues. As clean water becomes more available to populations, 

it is fair to believe that health will improve, resulting in less time spent due to illness. If 

there are fewer sick people, they are more likely to be at work, which will boost economic 

growth (The Water Project,2016). 

FY
P 

FI
AT



6  

Many of the harmful consequences of not getting access to clean water have 

already been addressed, but the list could go on and on. Take, for example, diarrhoea, 

which is regarded as the most serious public health issue associated with contaminated 

water. The figures are astounding: four billion cases of diarrhoea each year, 1.8 million 

deaths; nearly 90 percent of these deaths are said to be children under the age of five 

(Centre & Global Development, 2016). 

Considering that water makes up most of the human body, it is easy to see why 

water is so important. Water is needed for basic human body functions such as sweating, 

digestion, brain activity, movement, filtration, and many others. A sufficient amount of 

water, for example, is needed for the body to clean itself by perspiration, defecation, and 

urination. Water deprivation impairs liver and kidney activity, and fluid excretion, such 

as urination, is impossible. In spite of defecation, the body hardens or softens stools based 

on the amount of water in them (Everyday Health, 2016). 

 
 

2.2 Water Sources in Kelantan 

 

As reported by the Economic Planning Unit in the 10th Malaysia Plan, Kelantan 

has only 59.5 % coverage of treated water in urban areas while 63.4 % in rural areas 

(Awang et al, 2020). Presently, there are a total of 24 well fields in Kelantan River Basin, 

9 old and 15 new well fields which supply fresh groundwater obtained from a number of 

tube wells for their limited operation (Wan et al, 2014). 

FY
P 

FI
AT



7  

2.2.1 Water from Air Kelantan SDN BHD (AKSB) 

 

Treated water supplied by Air Kelantan Sendirian Berhad was chosen by users as 

their main source for drinking (Awang et al, 2020). The total groundwater consumption 

constitutes about more than 45% (or 83 Mld) of the total water production in AKSB’s 

water treatment plant and the demand of fresh groundwater for potable use will increase 

at a pace of 2.5% per year (NAHRIM, 2011). However not all of the homes get water 

supply from (AKSB). 

 
 

2.2.2 Ground Water 

 

In most areas of the world, the continuous growth of population density, 

urbanisation, irrigation, and manufacturing has increased pollution production, which 

leads to the degradation of surface water quality. This increases their reliance on 

groundwater supplies for their everyday needs, raising questions about their quality (Sefie 

et al, 2018). Since Jeli district is a remote district in Kelantan's interior, most residents in 

this area depend on groundwater supplies. 

 
 

2.3 Contaminants in Water 

 

The term "contaminant" in the Safe Drinking Water Act is described as any 

physical, chemical, biological, or radiological material or matter in water. As a result, the 

law describes "contaminant" narrowly as something other than water molecules. Any 

contaminants may be fairly expected to be present in drinking water in trace amounts. 

Any toxins in drinking water can be dangerous if consumed at certain amounts in drinking 

water, while others may be harmless. The existence of toxins does not always imply that 

the water is unsafe to drink. The Contaminant Candidate List contains only a subset of 

the universe of contaminants as described above (CCL). The CCL is the first standard of 

FY
P 

FI
AT



8  

assessment for untreated drinking water contaminants and could need further 

investigation of possible health impacts and amounts present in drinking water. 

Organisms in water are examples of biological contaminants. Microbes and 

microbiological contaminants are other terms for them. Bacteria, viruses, protozoans, and 

parasites are examples of biological or microbial contaminants. 

 
 

2.3.1 Escherichia coli 

 

Escherichia coli (abbreviated as E. coli) is gram -negative, rod-shaped bacteria 

found in the environment, foods, and intestines of people and animals. E. coli are a large 

and diverse group of bacteria. Although most strains of E. coli are harmless, others can 

make you sick. Some kinds of E. coli can cause diarrhoea, while others cause urinary tract 

infections, respiratory illness and pneumonia, and other illnesses (Division of Foodborne, 

Waterborne, and Environmental Diseases, 2014). 

 
 

2.3.2 Salmonella spp 

 

Salmonella spp. are a group of bacteria which reside in the intestinal tract of 

human beings and warm-blooded animals and are capable of causing disease. They are 

the second most common cause of bacterial foodborne illness in Ireland (Campylobacter 

spp. is the most frequent cause). They are facultative anaerobic Gram-negative rods. 

Salmonella spp. are members of the Enterobacteriaceae group (Food Safety Authority of 

Ireland, 2011). 

FY
P 

FI
AT



9  

2.3.3 Coliform 

 

Coliform bacteria are organisms that are present in the environment and in the 

faeces of all warm-blooded animals and humans. Coliform bacteria will not likely cause 

illness. However, their presence in drinking water indicates that disease-causing 

organisms (pathogens) could be in the water system. Most pathogens that can contaminate 

water supplies come from the faeces of humans or animals. Testing drinking water for all 

possible pathogens is complex, time-consuming, and expensive. It is relatively easy and 

inexpensive to test for coliform bacteria. Most pathogens that can contaminate water 

supplies come from the faeces of humans or animals. Testing drinking water for all 

possible pathogens is complex, time-consuming, and expensive. It is relatively easy and 

inexpensive to test for coliform bacteria. If coliform bacteria are found in a water sample, 

water system operators work to find the source of contamination and restore safe drinking 

water. There are three different groups of coliform bacteria; each has a different level of 

risk (Washington State Department of Health, n.d). 

FY
P 

FI
AT



10  

2.4 Waterborne Diseases 

 

Currently, about 20% of the world's population lacks access to clean drinking 

water, and more than 5 million people die each year from illnesses caused by 

contaminated drinking water or insufficient sanitation. Per year, there will be 200 million 

fewer cases of diarrhoea and 2.1 million fewer deaths caused by diarrheal disease if we 

had clean drinking water and proper sanitation facilities (WHO 2001). A waterborne 

pathogen's target, like any other organism's, is to multiply and spread. The location of 

transmission and the method of distribution have significant consequences. Any bacteria 

spend the majority of their life in water and only come into contact with a host by chance. 

They are usually well suited to the low nitrogen concentrations as well as the physical, 

chemical, and biological conditions found in water (Ramírez-Castillo et al., 2015) 

Water is their natural environment, and they can reproduce both in water and in 

the host. Legionella spp., Pseudomonas aeruginosa, several Mycobacteria species, and 

N. fowleri are examples of these so-called "environmental pathogens." These pathogens 

are distinguished by their ability to function in the absence of a host. Such waterborne 

pathogens (‘obligate pathogens') can only reproduce in an infected host. Replication 

usually takes place in the intestines of sick people (Nocker, Burr & Camper, 2014). 

FY
P 

FI
AT



11  

2.5 Water Treatment Process 

 

Water treatment facilities are known to reduce the risk of parasites transmission 

in water According to Indah Water Konsortium (the country’s main sewerage operator), 

the dominant wastewater treatment types are preliminary (removal of rags, rubbish, grit, 

oil, grease), primary (removal of settleable and floatable materials) and secondary 

treatment (biological treatment to remove organic and suspended solids) (Mat, Shaari & 

How, 2013). 

Water treatment process generally may include are slightly different depending 

on location and the technology were used to undergo the treatment. However, the basic 

principle of the water treatment process is mostly the same. There are several processes 

which is coagulation or flocculation, sedimentation, filtration, disinfection, sludge drying, 

fluoridation and pH correction. The first process which is untreated water is treated with 

coagulation, liquid aluminium sulphate (alum), and/or silicone (raw water). As this is 

combined with water, the small bits of soil present bind together or coagulate. These dirt 

particle classes then combine to create bigger, harder particles known as flocs, which are 

easier to extract by settling or filtration (Hunter Water Corporation, 2011). 

The second process, water and floc particles are moved into sedimentation tanks 

as they pass through the treatment process. The gradual movement of the water causes 

the heavy floc particles to fall to the ground. Sludge is the floc that gathers at the tank's 

bottom and is piped to dried lagoons. 

The sedimentation stage is skipped in direct filtration, and the floc is eliminated 

solely by filtration. The third step, Water passes into a filter that is intended to separate 

contaminants from it. The filters are composed of layers of sand and gravel, as well as 

compressed anthracite in some situations. Filtration collects suspended impurities in 

liquids, improving disinfection efficiency. Backwashing is used to disinfect these filters 

FY
P 

FI
AT



12  

on a regular basis. The next step, water passes into a filter that is intended to separate 

contaminants from it. The filters are composed of layers of sand and gravel, as well as 

compressed anthracite in some situations. Filtration collects suspended impurities in 

liquids, improving disinfection efficiency. Backwashing is used to disinfect these filters 

on a regular basis. The next step is disinfection, water is disinfected until it reaches the 

delivery chain to eliminate disease-causing microorganisms (Hunter Water Corporation, 

2011). 

Chlorine is used as a disinfectant because it is extremely safe, and residual 

quantities should be retained to protect against any microbial pollution in the water 

treatment system. They will undergo sludge drying which is sedimentation and filtration 

absorb and settle solids in the water, which are then transferred to drying lagoons. After 

going sludge drying the water will undergo fluoridation where water fluoridation is the 

process of treating municipal water sources with a concentration of the free fluoride ion. 

This is set at an optimal degree in order to minimise dental decay (Hunter Water 

Corporation, 2011). 

We are expected to fluoridate in compliance with the Fluoridation of Public Water 

Supplies Act 1957 of New South Wales. The final process is pH correction where aims 

to change the pH and stabilise the naturally soft water, lime is applied to purified water. 

This reduces rust in the delivery chain and in the plumbing of consumers (Hunter Water 

Corporation, 2011). 

FY
P 

FI
AT



13  

2.6 Water Analysis 

 

Microbiological water analysis is a technique for estimating the amount of 

bacteria present in a sample of water and allowing for the recovery of microorganisms in 

order to classify them. The plate count is the form of inspection. The plate count method 

involves bacteria growing a colony on a nutrient medium until it becomes visible to the 

naked eye, allowing the number of colonies on a plate to be counted. The majority of 

laboratories use a system in which sample volumes of 100 mL or greater are vacuum 

filtered through specially designed membrane filters, which are then laid on nutrient 

medium inside sealed plates. To gain a complete count of the sample, a nonselective 

medium is used called a heterotrophic plate count. A selective medium may be used to 

extract a particular bacterial species (H. Kussmaul,2003). 

In certain cases, research necessitates looking at predictor microorganisms. 

Indicator species are bacteria that are typically present in the human or animal gut, such 

as nonspecific coliforms, E. coli, and P. aeruginosa, and which, if observed, may indicate 

the presence of sewage. Specialty agars or research kits are used to identify certain cells. 

FY
P 

FI
AT



14  

2.7 Microbial Count 

 

Total Plate Count (TPC) is a method of estimating the total number of 

microorganisms (mold, yeast, bacteria) in a material. The research begins with dilution 